OZ '

(A1)HEX BOLT M12X130L PARTIAL THREAD QTY.4

a

(B1) LOCK NUT M12 QTY .4

|  ©

(C1)M12(1.D.)FLAT WASHER @34 QTY.8 (C2)SPRING WASHER M12 QTY .4

A [2SET] B [1SET] C [1SET]

260546

60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

FCO2-1-012017 PAGE 1

Stea!flab



#Please tighten the screw after all parts assembled.

or please tighten all screws after all parts joint together . L

3 Al
M8X16L ROUND ALLEN HEAD X2 : ) | %
4 e 0 u o \\
M8-@18 WASHER X2 % . .
P A1X2 o L
. 8|’ [®
C \ : lal@
M8-@18 WASHER X2 . ’
M8X16L ROUND ALLEN HEAD X2 .
C1X2 \ |l
ol i (= o | @
C2X2 ! |I :
ST d | N\
B1X2 \«UE//\\ - \j\.\ NN
T & ~ PR
\\ A{j\_ WA
\ \\hu\:m ‘} \ H
A N)))
FCO2-1-012017 PAGE 2

Stss!flab



	FCO2-1-P1
	FCO2-1-P2

